
Texas Commission on Environmental Quality 

Texas Commission on Environmental Quality 

INTEROFFICE MEMORANDUM 

To: Office of Chief Clerk DATE:   July 14, 2023
 
From: Bobby Salehi  

Staff Attorney 
Environmental Law Division 

Subject: Backup Documents Filed for Consideration of Hearing Requests at 
Agenda 

Applicant:  City of Houston 
Proposed Permit No.: WQ0010495030 
Program: Water 
Docket No.: TCEQ Docket No. 2023-0556-MWD 

Enclosed please find a copy of the following documents for inclusion in the 
background material for this permit application: 

• Draft permit 
• Statement of Basis/Technical Summary and ED’s preliminary decision 
• Compliance history report 
 



 

 

 

TPDES PERMIT NO. 
[...]
Trichloroethylene [Trichloroethene] 231 280       
2,4,5-Trichlorophenol 6006 7293       
TTHM [Sum of Total Trihalomethanes] N/A N/A       
Vinyl Chloride 53.0 64.4       
         
         



  

  

 

NOT NULLNOT NULL

The TCEQ is committed to accessibility. 
To request a more accessible version of this report, please contact the TCEQ Help Desk at (512) 239-4357. 

Compliance History Report 
Compliance History Report for CN600128995, RN101611739, Rating Year 2021 which includes Compliance History (CH) 
components from September 1, 2016, through August 31, 2021. 

Customer, Respondent, CN600128995, City of Houston Classification: SATISFACTORY Rating: 8.52 

or Owner/Operator: 

Regulated Entity: RN101611739, WEST DISTRICT WWTP Classification: SATISFACTORY Rating: 13.13 

Complexity Points: 10 Repeat Violator: NO 

CH Group: 08 - Sewage Treatment Facilities 

Location: 12901 HERMITAGE LN  HOUSTON, TX  77079-7337, HARRIS COUNTY 

TCEQ Region: REGION 12 - HOUSTON 

ID Number(s): 
AIR NEW SOURCE PERMITS ACCOUNT NUMBER HG3809G STORMWATER PERMIT TXR05FF95 

WASTEWATER PERMIT WQ0010495030 WASTEWATER EPA ID TX0063002 

WASTEWATER AUTHORIZATION R10495030 

Compliance History Period: September 01, 2016 to August 31, 2021 Rating Year: 2021 Rating Date: 09/01/2021 

Date Compliance History Report Prepared: March 07, 2022 

Agency Decision Requiring Compliance History: Permit - Issuance, renewal, amendment, modification, denial, suspension, or 
revocation of a permit. 

Component Period Selected: October 22, 2016 to March 07, 2022 

TCEQ Staff Member to Contact for Additional Information Regarding This Compliance History. 

Name: WH Phone: (512) 239-3581 

Site and Owner/Operator History: 

1) Has the site been in existence and/or operation for the full five year compliance period? YES 

2) Has there been a (known) change in ownership/operator of the site during the compliance period? NO 

Components (Multimedia) for the Site Are Listed in Sections A - J 

A. Final Orders, court judgments, and consent decrees: 
1 Effective Date:  04/01/2021 COURTORDER     (Final Judgement-After Hearing/Trial) 

Classification: Major 

Citation: 2D TWC Chapter 26, SubChapter A 26.121(a)(1) 

30 TAC Chapter 305, SubChapter F 305.125(1) 

Rqmt Prov: Permit Conditions No. 2.g PERMIT 

Description: Failed to prevent an unauthorized discharge of sewage into or adjacent to any water in the state. 

See addendum for information regarding federal actions. 

B. Criminal convictions: 
N/A 

C. Chronic excessive emissions events: 
N/A 

D. The approval dates of investigations (CCEDS Inv. Track. No.): 
Item 1 November 21, 2016 (1385165) 

Item 2 December 19, 2016 (1391294) 

Item 3 January 20, 2017 (1397919) 

Item 4 March 20, 2017 (1411897) 

Item 5 April 20, 2017 (1418402) 

Page 1 



Item 6 July 17, 2017 (1440607) 

Item 7 October 16, 2017 (1450886) 

Item 8 December 19, 2017 (1468597) 

Item 9 January 19, 2018 (1475307) 

Item 10 February 16, 2018 (1487504) 

Item 11 March 16, 2018 (1491181) 

Item 12 April 18, 2018 (1494433) 

Item 13 May 17, 2018 (1501379) 

Item 14 June 19, 2018 (1508473) 

Item 15 July 20, 2018 (1514801) 

Item 16 September 19, 2018 (1528036) 

Item 17 November 16, 2018 (1542216) 

Item 18 December 18, 2018 (1545985) 

Item 19 January 15, 2019 (1561984) 

Item 20 February 19, 2019 (1561982) 

Item 21 March 18, 2019 (1561983) 

Item 22 April 16, 2019 (1572583) 

Item 23 June 20, 2019 (1584778) 

Item 24 July 18, 2019 (1593929) 

Item 25 September 20, 2019 (1607148) 

Item 26 September 30, 2019 (1600254) 

Item 27 November 18, 2019 (1619811) 

Item 28 December 17, 2019 (1627172) 

Item 29 January 21, 2020 (1634809) 

Item 30 February 18, 2020 (1641418) 

Item 31 March 17, 2020 (1647930) 

Item 32 April 20, 2020 (1654284) 

Item 33 June 03, 2020 (1645937) 

Item 34 June 12, 2020 (1667382) 

Item 35 July 20, 2020 (1674332) 

Item 36 September 16, 2020 (1687676) 

Item 37 September 22, 2020 (1681106) 

Item 38 October 19, 2020 (1694018) 

Item 39 November 18, 2020 (1714722) 

Item 40 January 20, 2021 (1714724) 

Item 41 February 17, 2021 (1727787) 

Item 42 April 19, 2021 (1727789) 

Item 43 May 18, 2021 (1741195) 

Item 44 July 20, 2021 (1723576) 

Item 45 August 19, 2021 (1757885) 

Item 46 October 19, 2021 (1777584) 

Item 47 December 16, 2021 (1791413) 

E. Written notices of violations (NOV) (CCEDS Inv. Track. No.): 
A notice of violation represents a written allegation of a violation of a specific regulatory requirement from the commission to a 
regulated entity.  A notice of violation is not a final enforcement action, nor proof that a violation has actually occurred. 

1 Date: 05/31/2021 (1747975) 

Self Report?  YES Classification: Moderate 

Citation: 2D TWC Chapter 26, SubChapter A 26.121(a) 
30 TAC Chapter 305, SubChapter F 305.125(1) 

Description: Failure to meet the limit for one or more permit parameter 

2 Date: 08/31/2021 (1767110) 

Self Report?  YES Classification: Moderate 

Citation: 2D TWC Chapter 26, SubChapter A 26.121(a) 
30 TAC Chapter 305, SubChapter F 305.125(1) 

Description: Failure to meet the limit for one or more permit parameter 

3 Date: 10/31/2021 (1784383) 

Self Report?  YES Classification: Moderate 

Citation: 2D TWC Chapter 26, SubChapter A 26.121(a) 
30 TAC Chapter 305, SubChapter F 305.125(1) 

Compliance History Report for CN600128995, RN101611739, Rating Year 2021 which includes Compliance History (CH) components from 
October 22, 2016, through March 07, 2022. 

Page 2 



Description: Failure to meet the limit for one or more permit parameter 

F. Environmental audits: 
N/A 

G. Type of environmental management systems (EMSs): 
N/A 

H. Voluntary on-site compliance assessment dates: 
N/A 

I. Participation in a voluntary pollution reduction program: 
N/A 

J. Early compliance: 
N/A 

Sites Outside of Texas: 
N/A 

Compliance History Report for CN600128995, RN101611739, Rating Year 2021 which includes Compliance History (CH) components from 
October 22, 2016, through March 07, 2022. 

Page 3 


	Structure Bookmarks
	  
	  
	 
	FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	 
	For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010495030, EPA I.D. No. TX0063002, to discharge to water in the state.  
	 
	Issuing Office: Texas Commission on Environmental Quality 
	 P.O. Box 13087 
	 Austin, Texas 78711-3087 
	 
	Applicant: City of Houston 
	 10500 Bellaire Boulevard 
	 Houston, Texas 77072 
	 
	Prepared By: Tong Li, P.E. 
	Municipal Permits Team 
	Wastewater Permitting Section (MC 148) 
	Water Quality Division 
	(512) 239-4653 
	 
	Date: 4/12/2022 (Revised 4/19/2022, 4/20/2022, and 4/28/2022) 
	 
	Permit Action: Major Amendment with Renewal 
	 
	1. EXECUTIVE DIRECTOR RECOMMENDATION 
	 
	The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory and regulatory requirements. The draft permit includes an expiration date of five years from the date of issuance.  
	 
	2. APPLICANT ACTIVITY 
	 
	The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for an amendment of the existing permit to authorize the removal of the existing Sublethal Whole Effluent Toxicity (WET) limits and monitoring requirements from the permit pursuant to the Environmental Protection Agency’s WET policies, the Clean Water Act, and the Code of Federal Regulations. The existing wastewater treatment facility serves an area in West Houston inside Harris County that includes residential and commercial 
	 
	3. FACILITY AND DISCHARGE LOCATION 
	3. FACILITY AND DISCHARGE LOCATION 
	3. FACILITY AND DISCHARGE LOCATION 


	 
	The plant site is located at 12901 Hermitage Lane, in the City of Houston, Harris County, Texas 77079.  
	 
	 Outfall Location:   
	Outfall Number 
	Outfall Number 
	Outfall Number 
	Outfall Number 

	Latitude 
	Latitude 

	Longitude 
	Longitude 


	001 
	001 
	001 

	29.761965 N 
	29.761965 N 

	95.561934 W 
	95.561934 W 



	 
	 The treated effluent is discharged directly to Buffalo Bayou Above Tidal in Segment No. 
	1014 of the San Jacinto River Basin. The designated uses for Segment No. 1014 are primary contact recreation and limited aquatic life use. 
	 
	4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
	 
	The West District Wastewater Treatment Facility is an activated sludge process plant operated in the single stage nitrification mode. Treatment units include a bar screen, nine aeration basins, six final clarifiers, two chlorine contact chambers, and dechlorination chamber. The facility is in operation. 
	 
	Sludge generated from the treatment facility is pumped by pipe or hauled by a registered transporter to City of Houston 69th Street Wastewater Treatment Facility, Permit No. WQ0010495090, or another permitted wastewater treatment facility owned by the City of Houston to be digested, dewatered and then disposed of with the bulk of the sludge from the plant accepting the sludge. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater
	 
	5. INDUSTRIAL WASTE CONTRIBUTION 
	 
	The draft permit includes pretreatment requirements that are appropriate for a facility of this size and complexity. The facility receives significant industrial wastewater contributions. 
	 
	6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
	 
	The following is a summary of the applicant’s effluent monitoring data for the period February 2020 through February 2022. The average of Daily Average value is computed by the averaging of all 30-day average values for the reporting period for each parameter: flow, five-day carbonaceous biochemical oxygen demand (CBOD5), total suspended solids (TSS), and ammonia nitrogen (NH3-N). The average of Daily Average value for Escherichia coli in colony-forming units (CFU) or most probable number (MPN) per 100 ml i
	 
	Parameter 
	Parameter 
	Parameter 
	Parameter 

	      Average of Daily Avg 
	      Average of Daily Avg 


	Flow, MGD 
	Flow, MGD 
	Flow, MGD 

	 
	 

	9.5 (annual average as of 1/31/2022) 
	9.5 (annual average as of 1/31/2022) 


	CBOD5, mg/l 
	CBOD5, mg/l 
	CBOD5, mg/l 

	 
	 

	2.6 
	2.6 


	TSS, mg/l 
	TSS, mg/l 
	TSS, mg/l 

	 
	 

	3.3 
	3.3 


	NH3-N, mg/l 
	NH3-N, mg/l 
	NH3-N, mg/l 

	 
	 

	 
	 


	   June - August 
	   June - August 
	   June - August 

	 
	 

	1.0 
	1.0 


	   September - May 
	   September - May 
	   September - May 

	 
	 

	1.0 
	1.0 


	E. coli, CFU or MPN per 100 ml 
	E. coli, CFU or MPN per 100 ml 
	E. coli, CFU or MPN per 100 ml 

	 
	 

	2 
	2 



	 
	7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 
	 
	The effluent limitations and monitoring requirements for those parameters that are limited in the draft permit are as follows: 
	 
	A.   EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
	 
	The annual average flow of effluent shall not exceed 26.4 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 66,277 gallons per minute (gpm). 
	 
	Parameter 
	Parameter 
	Parameter 
	Parameter 

	              30-Day Average 
	              30-Day Average 

	7-Day Average 
	7-Day Average 

	   Daily  
	   Daily  
	Maximum 


	 
	 
	 

	  mg/l 
	  mg/l 

	lbs/day 
	lbs/day 

	mg/l 
	mg/l 

	mg/l 
	mg/l 


	CBOD5  
	CBOD5  
	CBOD5  

	10 
	10 

	2,202 
	2,202 

	15 
	15 

	25 
	25 


	TSS 
	TSS 
	TSS 

	15 
	15 

	3,303 
	3,303 

	25 
	25 

	40 
	40 


	NH3-N 
	NH3-N 
	NH3-N 

	 
	 

	 
	 

	 
	 

	 
	 


	   April–October 
	   April–October 
	   April–October 
	   November–March 

	2 
	2 
	4 

	440 
	440 
	881 

	5 
	5 
	6 

	10 
	10 
	10 


	DO (minimum)  
	DO (minimum)  
	DO (minimum)  

	6.0 
	6.0 

	N/A 
	N/A 

	N/A 
	N/A 

	N/A 
	N/A 


	E. coli, CFU or MPN/100 ml 
	E. coli, CFU or MPN/100 ml 
	E. coli, CFU or MPN/100 ml 

	63 
	63 

	N/A 
	N/A 

	N/A 
	N/A 

	200 
	200 



	 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per day by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	 
	The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes (based on peak flow) and shall be monitored daily by grab sample.  The permittee shall dechlorinate the chlorinated effluent to less than 0.1 mg/l total chlorine residual and shall monitor total chlorine residual daily by grab sample after the dechlorination process.  An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	 
	Parameter Monitoring Requirement 
	Flow, MGD Continuous 
	CBOD5 One/day 
	TSS One/day 
	NH3-N  One/day 
	DO One/day 
	E. coli Five/week 
	 
	B. SEWAGE SLUDGE REQUIREMENTS 
	 
	The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is pumped by pipe or hauled by a registered transporter to City of Houston 69th Street Wastewater Treatment Facility, Permit No. WQ0010495090, or another permitted wastewater treatment facility owned by the City of Houston  to be digested, dewatered and then disposed of with the bulk of the sludge from the plant accepting the 
	 
	 
	 
	C.   PRETREATMENT REQUIREMENTS 
	 
	Permit requirements for pretreatment are based on TPDES regulations contained in 30 TAC Chapter 315, which references 40 Code of Federal Regulations (CFR) Part 403, “General Pretreatment Regulations for Existing and New Sources of Pollution” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 60134-60798]. The permit includes specific requirements that establish responsibilities of local government, industry, and the public to implement the standards to control p
	 
	The permittee has a pretreatment program which was approved by the U.S. Environmental Protection Agency (EPA) on November 27, 1984 and modified on February 26, 1993, and March 11, 2020 (nonsubstantial Streamlining Rule modification), and June 14, 2021 (Technology Based Local Limits). The permittee is required, under the conditions of the approved pretreatment program, to prepare annually a list of industrial users which during the preceding twelve months were in significant noncompliance with applicable pre
	 
	Effective December 21, 2025, the permittee must submit the pretreatment program annual status report electronically using the online electronic reporting system available through the TCEQ website unless the permittee requests and obtains an electronic reporting waiver. [rev. Federal Register/ Vol. 80/ No. 204/ Friday, October 22, 2015/ Rules and Regulations, pages 64064-64158]. 
	 
	The permittee is under a continuing duty to: establish and enforce specific local limits to implement the provisions of 40 CFR §403.5, to develop and enforce local limits as necessary, and to modify the approved POTW pretreatment program as necessary to comply with federal, state, and local law, as amended. The permittee is required to effectively enforce such limits and to modify their pretreatment program, including the Legal Authority, Enforcement Response Plan, and/or Standard Operating Procedures, if r
	 
	This permittee has submitted a substantial modification package revising the existing TBLLs, the Legal Authority, which incorporates such revisions, and any additional modifications to the pretreatment program including an Enforcement Response Plan and Standard Operating Procedures (including forms). This substantial modification documentation submitted by the permittee has been reviewed by the TCEQ staff and determined to be administratively and technically complete on January 6, 2020.  The permit action f
	prior to October 14, 2005, and with the permittee’s existing TPDES permit. 
	 
	The permittee incorporated a substantial modification of their TBLLs into their pretreatment program via the permit action on TPDES Permit No. WQ0010495076 on June 14, 2021. The revised TBLLs will be incorporated by reference into TPDES Permit No. WQ0010495030. 